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KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17536
No. T5/922/2021-22/RNK-TVPM Date: 17.01.2024

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.
Project: Stories in the Sky, Akulam.

Code no. Shear wall and column.

Amount:1416/- [Invoice No. 4626 | Invoice Date: 17.01.2024

To M/s iCloud Homes Pvt Ltd.

TEST RESULTS
. . . Compressive
Iiefligzizigzn Mix Date of casting M:xlimunlzll\(;ad strength
Ao, (N/mm2)
I M;; 18.12.2023 790 35.11
I M;; 18.12.2023 890 39.56
11 M;; 18.12.2023 800 35.56
Test conducted by: Signature:
Verified by: Signature:

COUNTER SIGNED AND ISSUED

Hitrr

Office Seal Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17537
No. T5/922/2021-22/RNK-TVPM Date: 17.01.2024

Ref:- Your request letter
Testing of: 3 no's of concrete cube supplied for testing compressive strength.
Project: Naykkalikuzhi Valiyatholikkodu road concreting.

Amount:1416/- [Invoice No. 4625 Invoice Date: 17.01.2024

To The Assistant Engineer
Peringamala GP

TEST RESULTS
. . . Compressive
I((l)eflitlfzit;em Mix Date of casting M::lig:lu(l;l(;))ad strength
(N/mm?2)
I M, 06.01.2024 380 16.89
I M, 06.01.2024 400 17.78
i M,, 06.01.2024 380 16.89
Test conducted by: Signature:
Verified by: Signature:

COUNTER SIGNED AND ISSUED

Office Seal Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17538
No. T5/922/2021-22/RNK-TVPM Date: 17.01.2024

Ref:- Your request letter 1/AE/LSGD/PLM/2023-24 dtd 05.01.2024
Testing of: 3 no's of concrete cube supplied for testing compressive strength.
Project: Manikal Pallipichimangalam

Amount:472/- [Invoice No. 4623 | Invoice Date: 17.01.2024 |
To The Assistant Engineer LSGD
EW Section, Pullampara
Grama Panchayath.
TEST RESULTS
. . . Compressive
I((l)eflitlfzit;em Mix Date of casting M:xlimunlzll\(;ad strength
aken (KN) (N/mm2)
I M, 29.12.2023 240 10.67

Test conducted by: Signature:
Verified by: Signature:

COUNTER SIGNED AND ISSUED

Office Seal Regional Engineer



